<% eurofins

FCC RF Test Report

Report No:

R2408A1126-R1

Mode:

LTE

Band:

CA_48C

Bandwidth:

20MHz

Channel:

Low

IMEI:

864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 96

Test Graph
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Vertical RMS
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Frequency[Hz]

186

1 [13448.1333] 35.61 -88.33 -562.72 -40.00 12.72 RMS Vertical | PASS
2 |15110.8666 34.66 -86.35 -51.69 -40.00 11.69 RMS Vertical | PASS
3 | 17351.8 33.08 -82.47 -49.39 -40.00 9.39 RMS Vertical | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

[ Projectinfomaon |

Mode: LTE Band: CA_48C

Bandwidth: 20MHz+20MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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—— RMS Limit —— Horizontal RMS

¢ RMS Detector

1 121417.8666 54.74 -102.89 -48.15 -40.00 8.15 RMS | Horizontal | PASS

2 [35964.7333 41.78 -94.83 -53.05 -40.00 13.05 RMS | Horizontal | PASS

3 | 39472.2 41.73 -91.34 -49.61 -40.00 9.61 RMS | Horizontal | PASS
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FCC RF Test Report Report No: R2408A1126-R1

[ Projectinfomaon |

Mode: LTE Band: CA_48C

Bandwidth: 20MHz+20MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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 RMS Detector

1| 21419.2 51.64 -102.88 -51.24 -40.00 11.24 RMS Vertical PASS

2 [36583.5333 41.38 -94.13 -52.75 -40.00 12.75 RMS Vertical PASS

3 [39446.5333 42.03 -91.41 -49.38 -40.00 9.38 RMS Vertical PASS
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FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE Band: CA_48C
Bandwidth: 20MHz+20MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96

Test Graph
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Mode: LTE Band: CA_48C
Bandwidth: 20MHz+20MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: CA_48C
Bandwidth: 20MHZ+20MHz Channel: Mid
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]
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* RMS Detector

1 | 3623.95 116.94 -87.04 29.90 - - RMS Vertical NA
2 | 3908.65 39.00 -86.36 -47.36 -40.00 7.36 RMS Vertical PASS
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FCC RF Test Report

Report No: R2408A1126-R1

Mode:

LTE

Band:

CA_48C

Bandwidth:

20MHZ+20MHz

Channel:

Mid

IMEI:

864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 96

Test Graph
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1 [13771.5333 35.19 -87.92 -52.73 -40.00 12.73 RMS Vertical PASS
2 [15238.7333 34.77 -86.18 -51.41 -40.00 1.41 RMS Vertical PASS
3 | 17351.8 33.33 -82.47 -49.14 -40.00 9.14 RMS Vertical PASS
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FCC RF Test Report

Report No: R2408A1126-R1

Mode:

LTE

Band:

CA_48C

Bandwidth:

20MHZ

Channel:

Mid

IMEI: 864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 96

Test Graph
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FCC RF Test Report

Report No:

R2408A1126-R1

Mode:

LTE

Band:

CA_48C

Bandwidth:

20MHz

Channel:

Mid

IMEI:

864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 96

Test Graph
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FCC PART 96-RMS Limit
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G 8G 10G

Frequency[Hz]
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1 [13729.5333] 35.94 -87.99 -52.05 -40.00 12.056 RMS | Horizontal | PASS
2 |14499.5333 38.43 -86.97 -48.54 -40.00 8.54 RMS | Horizontal | PASS
3 | 1734438 33.57 -82.64 -49.07 -40.00 9.07 RMS | Horizontal | PASS
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FCC RF Test Report Report No: R2408A1126-R1

[ Projectinfomaon |

Mode: LTE Band: CA_48C

Bandwidth: 20MHz+20MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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1 118121.8666 49.01 -104.05 -55.04 -40.00 15.04 RMS | Horizontal | PASS

2 [21749.8666 53.83 -102.43 -48.60 -40.00 8.60 RMS | Horizontal | PASS

3 [38719.9333 42.28 -92.24 -49.96 -40.00 9.96 RMS | Horizontal | PASS
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FCC RF Test Report Report No: R2408A1126-R1

[ Projectinfomaon |

Mode: LTE Band: CA_48C

Bandwidth: 20MHz+20MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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1 118121.8666 45.10 -104.05 -58.95 -40.00 18.95 RMS Vertical PASS

2 [21746.1333 49.46 -102.44 -52.98 -40.00 12.98 RMS Vertical PASS

3 | 38707.8 42.08 -92.24 -50.16 -40.00 10.16 RMS Vertical PASS
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<% eurofins
FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE Band: CA_48C
Bandwidth: 20MHz+20MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96

Test Graph
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Mode: LTE Band: CA_48C
Bandwidth: 20MHz+20MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: CA_48C
Bandwidth: 20MHZ+20MHz Channel: High
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]
—— RMS Limit — Horizontal RMS

* RMS Detector

1 3679 115.57 -87.19 28.38 - - RMS | Horizontal NA
2 | 3919.3 39.27 -86.46 -47.19 -40.00 7.19 RMS | Horizontal | PASS
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FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: CA_48C
Bandwidth: 20MHZ+20MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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* RMS Detector

1 113226.9333 34.56 -88.19 -53.63 -40.00 13.63 RMS | Horizontal | PASS

2 15081 34.37 -86.26 -51.89 -40.00 11.89 RMS | Horizontal | PASS

3 [17351.3333 33.15 -82.45 -49.30 -40.00 9.30 RMS | Horizontal | PASS
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FCC RF Test Report Report No: R2408A1126-R1
[ Projectinfomaon |
Mode: LTE Band: CA_48C
Bandwidth: 20MHZ+20MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]

—— RMS Limit — Vertical RMS
¢ RMS Detector

1| 3679.15 116.88 -87.19 29.69 - - RMS Vertical NA
2 | 39109 39.39 -86.38 -46.99 -40.00 6.99 RMS Vertical PASS
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FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: CA_48C
Bandwidth: 20MHZ+20MHz Channel: High
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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* RMS Detector

1 |13822.8666 34.39 -86.96 -52.57 -40.00 12.57 RMS Vertical PASS

2 [14720.2666 37.95 -86.88 -48.93 -40.00 8.93 RMS Vertical PASS

3 [17349.4666 32.99 -82.42 -49.43 -40.00 9.43 RMS Vertical PASS
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FCC RF Test Report Report No: R2408A1126-R1

[ Projectinfomaon |

Mode: LTE Band: CA_48C

Bandwidth: 20MHz+20MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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 RMS Detector

1 |18399.4666 49.44 -103.73 -54.29 -40.00 14.29 RMS | Horizontal | PASS

2 [22080.5333 53.80 -102.52 -48.72 -40.00 8.72 RMS | Horizontal | PASS

3 [39803.5333 41.25 -91.39 -50.14 -40.00 10.14 RMS | Horizontal | PASS
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FCC RF Test Report Report No: R2408A1126-R1

[ Projectinfomaon |

Mode: LTE Band: CA_48C

Bandwidth: 20MHz+20MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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1 | 18397.6 49.36 -103.73 -54.37 -40.00 14.37 RMS Vertical PASS

2 [22080.5333 53.29 -102.52 -49.23 -40.00 9.23 RMS Vertical PASS

3 | 38917.8 42.41 -92.45 -50.04 -40.00 10.04 RMS Vertical PASS
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FCC RF Test Report Report No: R2408A1126-R1

. Projectinformaton |

Mode: NR Band: n48 MIMO

Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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Mode: NR Band: n48 MIMO
Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
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FCC RF Test Report Report No: R2408A1126-R1

[ Projectinfomaon |

Mode: NR Band: n48 MIMO

Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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1 3550.9 117.82 -87.60 30.22 - - RMS | Horizontal NA
2 | 3853.6 39.93 -86.49 -46.56 -40.00 6.56 RMS | Horizontal | PASS
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FCC RF Test Report Report No: R2408A1126-R1
Mode: NR Band: n48 MIMO
Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
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1 |12708.9333 35.56 -89.78 -54.22 -40.00 14.22 RMS | Horizontal | PASS

2 [15073.5333 34.93 -86.29 -51.36 -40.00 11.36 RMS | Horizontal | PASS

3 | 173476 33.03 -82.51 -49.48 -40.00 9.48 RMS | Horizontal | PASS
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